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TEST REPORT DECLARATION

Applicant : E-Core Technology (China) Co., Ltd.
Manufacturer : E-Core Technology (China) Co., Ltd.

EUT Description xbox 2.4G RF wireless controller (transmit + receiver)

(A) MODEL NO. . HP8131 (controller)
(B) SERIAL NO. : F2004102602

(C) POWER SUPPLY : DC 6V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Apr., 2004.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of

these tests.  Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Oct.21, 2004

Prepared by : _ m Ml /

Elsa Wu / Assistant

Reviewer : § /ﬂ L_. \/\)M

Take Wang / Supﬂso.r

e ® {FH LR LA 8
m Andix Technology (Shenzhen) Co., Ltd.
EMCHM#&LAE

Stamp only f%mpt Report
Signature: [Q&/L"]/
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Approved & Authorized Signer :

Name of the Representative of the Responsible Party :

Signature :
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1. GENERAL INFORMATION
1.1.Description of Device (EUT)
Description :  xbox 2.4G RF wireless controller (transmit +
receiver)
Model Number :  HPS8131 (controller)
Applicant :  E-Core Technology (China) Co., Ltd.

3" Building, Wei Dong Long Industry, He Ping
East Road, Long Hua Town, Shenzhen City, Guang
Dong, China

Manufacturer :  E-Core Technology (China) Co., Ltd.
3" Building, Wei Dong Long Industry, He Ping
East Road, Long Hua Town, Shenzhen City, Guang
Dong, China

Date of Test ¢ Oct.21, 2004

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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1.2.Test Facility

Site Description
3m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 90454
Aug. 15,2003

3m & 10m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 794232
Mar. 15, 2004

EMC Lab. :  Certificated by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2004

Certificated by Nemko, Norway
Aut. No.: ELA135
April. 22, 2004

Certificated by Industry Canada
Registration Number: IC 5183
Jul. 28, 2004
Name of Firm :  Audix Technology (Shenzhen) Co., Ltd.
Site Location :  No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

1.3.Measurement Uncertainty

No. | Item Uncertainty Remark

1. | Uncertainty for Conducted Emission Test | 1.22dB

2. | Uncertainty for Radiated Emission Test 3.14dB 3m Chamber
3. | Uncertainty for Radiated Emission Test 3.18dB 10m Chamber
4. | Uncertainty for Power Clamp Test 1.38dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber

Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.

Interval
1. EMI Spectrum [HP 85422E 3625A00181 [May 24,04 |l Year
2. Test Receiver  |Rohde & Schwarz|ESVS10  [834468/011  [May 24,04 |1 Year
3. Amplifier HP 8447D 2944A07794 |[Sep.16, 04 |[1/2 Year
4. Bilog Antenna |Schaffner CBL6111C [2598 Jan. 13,04 |l Year
5. PC N/A 586ATX3 [N/A N/A N/A
6. Printer HP LaserjetoP |SGCF019673 [N/A N/A
7. RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July 31, 04 |1/2 Year
8. RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |July 31, 04 |1/2 Year
0. RF Cable FUJIKURA RG-55/U  |3# Chamber No.3 |July 31, 04 |1/2 Year
10. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 |July 31, 04 |1/2 Year
11. |Coaxial Switch |Anritsu MP59B M73989 May.27, 04 |1/2 Year
12.  |Spectrum Agilent E4407B MY41440292 |May 24, 04 |1 Year
13. |Amp HP 8449B 3008A00863 |May 24, 04 |1 Year
14. [Antenna EMCO 3115 9607-4877 Jun. 15,04 [1.5 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——8 METERS ———|

EUT
TURN TABLE| 98 ME|TERS
GROUND PLANE
3.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uvV/m dB(LV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 Local Oscillator:
114.0 dB(uV)/m (Peak)
94.0 dB(LV)/m (Average)
Other:
74.0 dB(LV)/m (Peak)
54.0 dB(LV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.xbox 2.4G RF wireless controller (transmit + receiver) (EUT)

Model Number . HPS8131 (controller)
Serial Number : F2004102602
Manufacturer :  E-Core Technology (China) Co., Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

3.5.0perating Condition of EUT
3.5.1.Setup the EUT as shown in Section 3.2..

3.5.2.Let the EUT work in test mode (Channel 1/Channel 40/Channel 79) and test
it.

3.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3

meters away from the receiving antenna, which is mounted on a antenna tower. The

antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as

receiving antenna. Both horizontal and vertical polarization of the antenna are set on

test.
The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.

The test mode (Channel 1/Channel 40/Channel 79) is tested in Anechoic Chamber,
and all the scanning waveforms are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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3.7.Radiated Emission Test Result

PASS.

The frequency range from 30MHz to 1000MHz is investigated.

Please see the following pages.
Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless Humidity : 54%

controller (transmit + receiver)

Model No. HP8131 (controller) Test Mode Channel 1
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits

MHz dB/m dB dBuV dBuvV/m dB dBuV/m

33.880 19.18 1.14 0.31 20.63 -19.37 40.00

41.640 15.05 1.21 5.34 21.61 -18.39 40.00
138.640 11.92 2.40 3.86 18.17 -25.33 43.50
169.680 10.98 2.70 7.26 20.94 -22.56 43.50
266.680 13.28 3.49 4.15 20.91 -25.09 46.00
557.680 19.46 6.18 3.17 28.81 -17.19 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 557.680MHz with corrected signal level
of 28.81dBuV/m (Limit is 46.00dBitV/m) when the antenna was at horizontal
polarization and at 1.4m high and the turn table was at 0 *

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless Humidity : 54%
controller (transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 1
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuV dBuVv/m dB dBuvV/m

42.610 9.37 1.23 6.55 17.15 -22.85 40.00

62.010 6.63 1.54 6.92 15.08 -24.92 40.00
139.610 11.31 2.42 2.99 16.71 -26.79 43.50
294.810 12.86 3.73 2.89 19.48 -26.52 46.00
469410 1691 5.39 2.71 25.01 -20.99 46.00
566.410 19.38 6.13 2.02 27.53 -18.47 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 566.410MHz with corrected signal level
of 27.53dBuV/m (Limit is 46.00dBitV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn table was at 0 *
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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24°C

54%

Channel 40

Frequency Antenna Cable Meter Reading Emission Level  Over Limits
Factor Loss Horizontal Horizontal Limits

MHz dB/m dB dBuV dBuV/m dB dBuV/m
41.640 15.05 1.21 5.34 21.61 -18.39 40.00
169.680  10.98 2.70 5.26 18.94 -24.56 43.50
266.680 13.28 3.49 5.15 21.91 -24.09 46.00
383.080 15.76 4.45 291 23.12 -22.88 46.00
518.880 17.92 5.88 4.27 28.07 -17.93 46.00
654.680 19.75 6.41 2.84 29.00 -17.00 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 654.680MHz with corrected signal level
0f 29.00dBuV/m (Limit is 46.00dBiV/m) when the antenna was at horizontal
polarization and at 1.0m high and the turn table was at 0 *

4.0 °

clockwise facing the antenna.

was the table front facing the antenna. Degree is calculated from 0 °

Reviewer: &/ﬂ“”— 7/\‘)‘“""’ j/

(/
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless Humidity : 54%
controller (transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 40
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuV dBuVv/m dB dBuvV/m

42.610 9.37 1.23 6.55 17.15 -22.85 40.00

61.040 6.91 1.51 10.04 18.46 -21.54 40.00
136.700 11.30 2.37 472 18.39 -25.11 43.50
388.900 15.01 4.53 4.20 23.75 -22.25 46.00
544,100 18.55 6.12 3.15 27.82 -18.18 46.00
699.300 20.61 6.57 2.70 29.88 -16.12 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 699.300MHz with corrected signal level
0f 29.88dBuV/m (Limit is 46.00dBitV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn table was at 0 *
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless Humidity : 54%
controller (transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 79
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits

MHz dB/m dB dBuV dBuV/m dB dBuVv/m

41.640 15.05 1.21 5.34 21.61 -18.39 40.00
138.640 11.92 2.40 3.86 18.17 -25.33 43.50
170.650  10.68 2.71 4.96 18.35 25.15 43.50
325.850 14.32 4.04 3.92 22.28 23.72 46.00
519.850 17.96 5.88 4.08 27.92 18.08 46.00
616.850 19.28 6.44 2.75 28.46 17.54 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 616.850MHz with corrected signal level
of 28.46dBuV/m (Limit is 46.00dBiV/m) when the antenna was at horizontal
polarization and at 1.0m high and the turn table was at 0 *
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless Humidity : 54%
controller (transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 79
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuV dBuVv/m dB dBuvV/m

41.640 10.54 1.21 5.94 17.70 -22.30 40.00

61.040 6.91 1.51 10.04 18.46 -21.54 40.00
138.640 11.18 2.40 3.89 17.46 -26.04 43.50
349.130 14.02 4.18 4.55 22.75 -23.25 46.00
504.330 17.79 5.62 3.16 26.57 -19.43 46.00
620.730 19.34 6.34 3.90 29.58 -16.42 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 620.730MHz with corrected signal level
0f 29.58dBuV/m (Limit is 46.00dBitV/m) when the antenna was at vertical
polarization and at 1.4m high and the turn table was at 0 *

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Oct.21, 2004 Temperature 24°C
EUT xbox 2.4G RF wireless controller Humidity 5494
(transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 1
Test Engineer: Seco
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBuv Horizontal dB  dBuV/m
dBuvV/m
2402.590 29.03 3.45 41.90 74.38 -19.62  94.00 Average
4805.680 33.91 4.77 8.90 47.58 -6.42  54.00 Average
7028.350 37.06 7.03 4.89 48.98 -5.02  54.00 Average
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBuv Horizontal dB  dBuV/m
dBuvV/m
2402.590  29.03 3.45 53.90 86.38 -27.62 114.00 Peak
4805.680 33.91 4.77 24.90 63.58 -10.42  74.00 Peak
7028.346  37.06 7.03 24.89 68.98 -5.02  74.00 Peak

Remark: 1. All readings are Peak and Average values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/ﬂ“”— 7/\‘)‘“""’ j/

(/
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless controller Humidity : 54%
(transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 1
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level Over

Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuV dBuVvV/m dB  dBuV/m
2402.590  29.03 3.45 44.90 77.38 -16.62  94.00 Average
4805.680 33.91 4.77 9.90 48.58 -542  54.00 Average
7028.350 37.06 7.03 4.89 48.98 -5.02 54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over

Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuVv dBuV/m dB  dBuV/m
2402.590 29.03 3.45 56.90 89.38 -24.62 114.00 Peak
4805.680 33.91 4.77 27.90 66.58 -7.42  74.00 Peak
7028.346  37.06 7.03 23.89 67.98 -6.02  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless controller Humidity : 549%
(transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 40
Test Engineer: Seco
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBuv Horizontal dB  dBuV/m
dBuvV/m
2465.600 29.15 3.80 43.29 76.24 -17.76  94.00 Average
4931.300 34.20 4.90 9.90 49.00 -5.00 54.00 Average
7396.950 37.63 7.22 4.25 49.10 -4.90 54.00 Average
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBuv Horizontal dB  dBuV/m
dBuvV/m
2465.600 29.15 3.80 56.29 89.24 -24.76  114.00 Peak
4931.300 34.20 4.90 28.90 68.00 -6.00  74.00 Peak
7396.950 37.63 7.22 23.25 68.10 -5.90 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(0
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Date of Test : Oct.21, 2004 Temperature 24°C
EUT xbox 2.4G RF wireless controller Humidity 5494
(transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 40
Test Engineer: Seco
Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark
Factor  Loss Vertical Vertical Limits
MHz dB dB dBuV dBuVvV/m dB  dBuV/m
2465.600  29.15 3.80 43.29 76.24 -17.76  94.00 Average
4931.300 34.20 4.90 9.90 49.00 -5.00 54.00 Average
7396.950  37.63 7.22 4.25 49.10 -490 5400 Average
Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark
Factor  Loss Vertical Vertical Limits
MHz dB dB dBuVv dBuV/m dB  dBuV/m
2465.600  29.15 3.80 57.29 90.24 -23.76  114.00 Peak
4931.300 34.20 4.90 29.90 69.00 -5.00  74.00 Peak
7396.950  37.63 7.22 24.25 69.10 -490 74.00 Peak

Remark: 1. All readings are Peak and Average values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/ﬂ“”— 7/\‘)‘“""’ j/

(/
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless controller Humidity : 549%
(transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 79
Test Engineer: Seco
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBuv Horizontal dB  dBuV/m
dBuvV/m
2480.740  29.19 3.91 42.50 75.60 -18.40  94.00 Average
4961.820 34.29 4.93 8.90 48.12 -5.88  54.00 Average
7442.730 37.72 7.24 2.80 47.76 -6.24  54.00 Average
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBuv Horizontal dB  dBuV/m
dBuvV/m
2480.740  29.19 3.91 52.50 85.60 -28.40 114.00 Peak
4961.820 34.29 4.93 28.90 68.12 -5.88  74.00 Peak
7442.726  37.72 7.24 22.80 67.76 -6.24  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(0
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Date of Test : Oct.21, 2004 Temperature : 24°C
EUT : xbox 2.4G RF wireless controller Humidity : 54%
(transmit + receiver)
Model No. HP8131 (controller) Test Mode Channel 79
Test Engineer: Seco

Frequency Antenna Cable Meter Reading Emission Level Over

Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuV dBuVvV/m dB  dBuV/m
2480.740  29.19 3.91 42.50 75.60 -18.40  94.00 Average
4961.820 34.29 493 8.90 48.12 -5.88  54.00 Average
7442.730  37.72 7.24 2.80 47.76 -6.24  54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over

Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuVv dBuV/m dB  dBuV/m
2480.740  29.19 391 51.50 84.60 -29.40 114.00 Peak
4961.820 34.29 4.93 28.90 68.12 -5.88  74.00 Peak
7442.726  37.72 7.24 22.80 67.76 -6.24  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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1) Shenzhen Science & Tnd. Park
Tel: (755-26639495~7
All Y (SHENZHEN) CO., LTD Fax: 0755-26632877
Dataf: 28 File#: E-core.emi Date: 2004-10-21 Time: 19:59:22
Levd (dBuWin) =
&0
FCC|PART 138
| u
4 I T
[
E
2 . 4 5
|
030 50 190 il S0 1000
Fregquency (WOHa)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. 3# Chamha)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 259BFACTOR HORTZONTAL
BT xhox 2.4G RF wireless controller
frranamit+receiver)
M/N HPB8131 (controller)
Power Batterv NC6V
Test Mode: Channel 1
Fnaineer Seco
Memo Temn: 240 Humi:54%
Antpos:1.4m Tablepos:QT
Page: 1
Over Timit Read Probhae Cahle
Frea Tevel Timit Tine TLevel Factor Toss
MHEz dBuV/m dB dBuv/m  dBuv dB dB
1 33.880 20,63 -19.37 40.00 0.31 19.18 1.14
? 41.640 21.61 -18.3% 40.00 5.34 15.058 1.21
3 138.640 18.17 =-25.33 43.50 3.86 11.92 2.40
4 16%.680 20.94 -22.h6 43.50 7.726 10,98 2.70
5 266.680 20.81 -25.09 48.00 4,15 13.28 3.49
6 557.680 28.81 -17.19 46.00 3.17 19.4%6 6.18

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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@ Shanzhen Science & Tnd. Park
Tel: 0755-26639495~7
All . Y (SHENZHEN) CO_, LTD Fax: 0755-26632877
Data#: 26 File#: E-core.emi Date: 2004-10-21 Time: 19:44:25
Levd (dBuVim)
80 ' T
FCC|PART 148
i -
| I
40 T
|
z 5l
E . :
T 3
30 50 100 200 500 1000
Frequeancy (WHD)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. 3# Chanba)
Trace: . Ref Trace:
Condition: FCC PART 1HR 3m 2598FACTOR VERTTCAL
ROT : xbox 2.4G RF wireless controller
r (transmit+receiver)
M/N : HPB131 f{controller)
Power : Batterv DCGV
Test Mode: Channelll
Fnainear : Seco
Memo : Temn:24'C Humi:h4%
Antpos:1.0m Tablepos:0f
Page: 1

Over Timit Read Probe Cabla
Freg Tevel Limit Tine Tevel Factor T.0ss

MHz dBuV/m dB dBuvV/m dBuv dB dB
1 42,610 17.15 =22.85 40.00 6.5k 9.37 1.23
7 62.010 15.08 =-24.92 40.00 6.97 6.63 1.54
3 139.810 16.71 -26.79 43,50 2,99 11.3 2,47
4 294,810 19.48 -26.52 46.00 2.89 172.88 3.73
5 469.410 25.01 -20.9% 46.00 .71 16.981 5.39
6 566,410 27.53 -18.47 46.00 2.02 19.38 6.13

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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® Shenzhen Science & Ind. Park
Tel: 0755-26639495~7
Al Y (SHENZHEN) CO. . LTD Fax: 0755-26632877
Data#f: 32 File#: E-core.emi Date: 2004-~10-21 Time:; 20:15:39
Levd {dBuVim)
20! |
i
|
FCC|PART (158
| %
40 ! ?
| !
I ‘
£ E :
4 ﬁ
5 3
20 0 100 100 500 1000
Frequancy (WMHz)
AUDLX TECHNOLOGY (SHENTHEN) CO., L'TD. @3# Chambe)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2H98FACTOR HORIZONTAL
FUT xbox 2.4G RF wireless controller
{transmit+receiver)
M/N HPB131 f(controller)
Power : Batterv NCEV
Test Mode: Channel 40
Fnagineer : Seqo
Memo : Temn:24'C Humi.: 54 %
: Antpos:l.0m Tablepos:0'
Page: 1

47
169.680 18.94 -24.56 43.50 5.26 10.98
266,680 21.91 -24.09 46.00 5.15 13,78
383.080 23.12 -22.88 46.00 2.91 15.76
518.880 28.07 -17.93 46.00 4.27 17.92
654.680 29.00 -17.00 46.00 2.84 19.75

Over Limit Read Probe Cable
T.oss

Freg Tevel Limit Tine TLevel Factor
MHz dBuV/m dB dBuv/m dBuv dB
LBAD 21.61 =18.39 40,00 5.34 15.05

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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® Shenzhen Saience & Tnd. Park
Tel: 0755-7663G9495~7
All n TSy (SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 30 File#: E-core.emi Date: 2004-10-21 Time: 20:06:36
Leve {(dBuV) -
0
FCC|PART 133
I ' _
40 T
[
5 E
4
-; A ]
|
0 . _
30 &0 100 200 00 1000
Frequency (NHD)
AVDEY TECHNOL OGY (SHENTHEN) CO., LTD. (3% Chamber)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTICAL
FUT : xhox 7.4G RF wireless controller
: f{rransmit+receiver)
M/N : HPR131 {controller)
Power : Batterv DC6V
Test Mode: Channel 40
Fnainaer : Seco
Memo : Temn:24'C Humi.:54%
: Antpos:1.0m Tablepos: 0!
Page: 1
Over Timit Read Probhe (Cable
Frea Level ILimit I.ine Tevel Factor 1.oss
MHz dBuV/m dB dBuV/m dBuvV dB dB
42,610 17.15 =-22.85 40.00 L hh 9.37 1.723
£1.040 18.46 -21.84 40,00 10.04 6,91 1.51
136.700 18.39 -25.117 43.530 L1720 11030 2.37

200 15.M 4.53
.15 18.55 6.12
.70 20.61 6.57

388.900° 23,75 ~22.25 46.00
544100 27.82 -18.18 46.00
699,300 295.88 -16.12 46.00

| S REL NN S S e o

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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Shenzhen Science & Ind. Park
Tel: 0755-26630495~7

(SHENZHEEN) CO_, 1,TD Fax: (0755-26632877
Data#: 34 File#; E-core.emi Date: 2004-10-21 Time: 19:58:01
$nfﬁﬂiﬁﬂﬂﬂ@@1. )
FCCIPART (158
b
, I
40 I
|
&
1 4
#—3
0 : . ]
30 50 100 200 s00 oo
Fratuancy (MHD)

AVDIX TECHNOLOGY (SHENTHEN) CO., ETD. (3# Chamber)

Trace:

Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL

RUT : zhox 2.4G RF wireless controller
: {(transmit+receiver)

M/N : HP8131 {(controller)

Power : Batterv NCEV

Test Mode: Channel 79

Fnaineer : Seco

Memo r Temp:24'C Humi = 54%

Antpos:1.0m

Frea
MHz

41.640
138.640
170.650
375.850
519,850
£16.850

Gy R W N =

Level

dBuvV/m

21

18

.61
18.

17

.35
a7,
27.
28.

28
97
46

Tablepos: Q'

Page: 1

Over Timit Read Prohe Cable
Limit T.ine Tevel Factor T.0ss
dB dBuvV/m  dBuv dB dB
-18.39 40.00 5.34 15.05 1.27
-25h.33 43.50 3.86 11.92 2.40
~25.15 43.50 4.96 10.68 2.7
=23.772  46.00 3.92 14.32 4.04
-18.08 46.00 4,08 17.96 5,88
-17.54 46.00 2.75 19.28 6.44

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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Shenzhen Science & Tnd. Park

Data#: 36 File#: E-core.emi Date: 2004-10-21 Time: 20:21:48
Levd (dBuVin)
H |
FCC|PART 1jﬂ
1 ' —
40 |
I :
E |
1] ‘
4 !
\
4 g 3 ‘
0 30 50 108 n 500 1000
Freguenty (WMHz)
AUBIX TECHNOLOGY (SHENTHEN) CO., LTD. 3# Chambe)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 259BFACTOR VERTICAL
RIT xbox 2.4G RF wireless controller
(transmit+receiver?
M/N HP8131 (controller)
Power + Ratterv DCAV
Test Mode: Channel 79
Frnainaer Seco
Memo Temp:24'C Humi:54%
Antpos:1l.4m Tablepos: 0!
Page; 1
Over Timit Read Probe Cable
Frea Level Timit Tine Level Factor 1088
MHz dBuV/m dB dBuvV/m  dBuV dB dB
1 41.640 17.70 =22.30 40.00 5.94 10.54 1.21
2 61.040 18.46 -21.54 40.00 10.04 6.91 1.51
3 138.640 17.46 ~26.04 43.50 3.89 11.18 2.40
4 349.130 22.7% -23.25 4€.00 4.5 14.02 4.18
5 F04.330 26,57 =19.43 46.00 3.16¢ 17.79 5,67
6 620,730 29.58 -16.42 46.00 3,90 19,34 6.34

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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(B RFHLCRY) PR T

ALIDIX Teshnalagy (Ghanzhen) Co.,Ltd,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science g Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-2663949¢4 Fax:+86u755-265328_'?'?

Dataff: 66 File#f: C:\EMI TEST DATA\E\E-core.emi
120 Level [dBII.Ith} Date: 2004-10-21 Time: 14:30:11
| : : : i
] o L
: : i :
e {- E : e+ eraeraenee- uw — gmm S—— e .v.é.,. fye—
TR I S S D
| | : | | f
! ‘ ’ T " HCC PART 15B(AV]
é , 2 3 | = -6dB
; ! . ‘
o R
0000 400 7800, TTZ00. 12500, T5000
Frequency [MHz)
ZBice ¢ 1# Chewker
Condition i FCC PART 15B{4V) 3w 3115 FACTOR HORIZONTAL
EUT : xbox 2.4G RF wireless controller
. : (transmit+receiver)
M/N ¢ HPB131 (controller)
FPower : Battery DC6V
Tegt Hode : Channel 1
Test Engineer : Seco
Hezno ¢ Temp:24'C Humi:54%

Over Limict Read Probe Cable
Freq Level Limit Line Level Factor  Loss Remark

HHz dBuV/n dB dBuV/m  dBwV db dB
2402.590 74.38 -19.62 54,00 41.90 25.03 3.45 Average

1
2 4805.680 47.58 =-6.42 54,00 g.90 33.81 4.77 Average
3 ! 7028.350 48.98 -5.02 §4.00 4.89 37.06 7.03 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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18 R AFIECRIN PR 2

ALILIX Technplégy (Shenzben) Geo.Ltd,

No. 6, Ke Feng Road, Block 52,

Fhenzhen Science § Industry Park

Nantou, Shenzhen, Guangdong, Chinsa
Tel:+56-755-26639496 Fax:+86-755-26632877

Dataff: 65 Filefi: C:\EMI TEST DATA\E\E-core.emi

120 Level (dBuV/m) Date: 2004-10-21 Time: 14:29:12

T H T T

. : : I é

! : :

: . i :

R— - e . " @ e T

: E | ? ? |
- P - L FOC PART 15(PEAK).
3 ' : -6dB

| ‘ § !

&0 R - . o i " [OR—
: - . : e -
| | |

;
. | ( %
1000 4300, 7800. 17200 14600, 14600
Frequency (MHz)
Site : 1§ Charbber
Condition : FCC PART 15(PEAK) 3m 3115 FACTOR HORIZONTAL
EUT t ®box 2.4G RF wireless controller
. : (transwmit+receiver)
M/ : HPS131 (controller)
Power : Battery DCEV
Test Mode : Channel 1
Test Engineer : Jeco
Memo ! Temp:24'C Huwi:54%

Over Limirv Read Prohe Cable
Freq Lewel Limic Line Lewvel Factor Laoss Rewark

MHz dBuV/m dB dBu¥/m  dBuV dB dB
240z.590 486,38 -27.62 114.00 53,90 29,03 3,45 Peak

1
2 4805.680 63.50 -10.42 74.00 24.90 33.91 4.77 Peak
3 1 7028.346 68,58 ~-5.02 74.00 24.89 37.06 7.03 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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18 B IR R ) PR )

AUDIX Teshnolegy (Shenzhen) Ce., Lig.
No. 6, EKe Feng Road, Block 52,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639495 Fax:+86-755-26632877

Dataff: 69 File#f: C:\ENI TEST DATA\E\E-core.emi
120 Level [dBu¥Y /m) Date: 2004-10-21 Time: 14:37:21
: . : | K T
B é
- ww.i —
FCL PART 15B(AY)
g U ! B I cobe z e
|
i S — ; i
¢ i
_z E |
1000 4400. 7400, T11200. 14600, 18000

Frequency [MHz]

Site : 1# Charber

Condition t FCC PART 15B(AV]) 3m 3115 FACTOR VERTICAL
EUT ! xbox 2.4G RF wireless controller

. : (transmit+receiver)

H/N * HPB131 (controller)

Fower ! Battery DCAV

Test HMode ¢ Channel 1

Test Engineer : 3eco

Memo : Temp:Z24'C  Humi:54%

Over Limit Read Probe Cable
Freg Level Limit Line Level Factor Loss Remsxk

MHz dBuV/m db dBu¥/m  dBuv dB dB
1 £2402.590 77.38 -16.62 54.00 44,90 29.03 3.45 Average

2 ! 4805.680 48.56 -5.42 54.00 9.90 33,91 4.77 Average
3 ! 7028.350 48.98 -5.02 54.00 4,89 37.06 7.03 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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5 EFBOCRY)HER 2T

AUQIX Tecnnology {Shanzhen) Ge . Lid,

No. &6, Ke Feng Road, Bleock 52,

Shenzhen Science g Industry Park

Nantou, Shenzhen, Guanhgdony, China
Tel:+86-755-266394946 Fax:+86-755-26532877

Dataff: &8

120 Level [dBuV/m]

Fileff; C:\EMI TEST DATA\E\E-core.emi

Date: 2004-10-21 Tima: 14:35:22 -

2 3 -6dB
[%1] j,. R P— - PO —— . T Sy z ﬁﬁﬁﬁﬁﬁﬁ J——
e ‘ . - - S "
H :
¢ 1000 4400, 7Bﬁ0. ' 1 I-_;I'Jl]. . 1 4(300. 18000
Frequency [MHz)
Sice 14 Charnber
Condition : FCC PART 15(PELK) 3m 3115 FACTOR VERTICAL
EUT : xbox 2.4G RF wireless controller
. {trangmit+receiver)
H/N HPB8131 (controller)
Pawer i Battery DCe&V
Test Mode : Channel 1
Test Engineer : 3eco
Memo Temp:24'C  Humi:54%
Cver  Limitc Read Probe Cable
Freg Level Limit Line Level Factor Loss Remark
HHz dBuV/m dB dBuV/m  dBuv¥ dE dB
1 £402,590 89.38 -24.62 114.00 56,90 29.03 3.45 Peak
2 4805.680 &66.58 -7.42 74,00 27,90 33.91 4.77 Peak
3 028,346 67,98 -6.02 74.00 23.89 37.06 7.03 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUDIX Tecnnology {Shenzhen) Co.,Lid,

No. 6, Ke Feng Read, Block 5z,

Shenzhen Sciesnce & Industry Park

Nantou, Shenzhen, Guangdeng, China
Tel:+86~755~-26639496 Fax:4+B6-755-26632877

Dataf: 77 Filefi: C:\EMI TEST DATA\E\E-core.smi

120 Level [dBuV/m] . Date: 2004-10-21 Time: 14:59:10

BO |- R -
P 3 !
P (— = Famana w e —

0500 300, 7500, 11200, 14500, 18000
Frequency (MHz)

Site : 14 Chawber

Candition ¢ FCC PART 15B(AV) 3m 3115 FALCTOR HORIZONTAL

EUT ¢ xbox 2.4G RF wireless controller

. -4 (Cransmit+receiver)

M/ : HPE131 (contraller)

Power i Battery DCosV

Test Mode : Channel 40

Test Engineer : Seco

Memo ¢ Temp:24'C Humi:54%

Over Limic Read Probe Cable
Freq Level Limit Line Level Factor Loss Remark

HHz dBuVW/m dB dBuV/m  dBuvV dp dB
2465.600 76.24 -17.76 94.00 43.29 29.15 3.80 Averags

i
2 ! 4931.300 49.00 =5.00 54.00 9.90 34.20 4,90 Average
3 ! 73596.950 49.10 -4.90 54.00 4.25 37.63 7.22 hverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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ALCIX Tecnnoley (Shenzhen) Ce. Lid.

Nao.

6, Ke Feng Road, Elock 52,

Shenzhen Science ¢ Industry Park
Nantou, 3henzhen, Guangdong, China
Tel:+86=255-26639496 Fax:4+36-755-266326%7

Datag: 76 Filef: C:\EMI TEST DATM\E\E-core.emi
120 Level (dBuV/m) . Date: 2004-10-21 Time: 14:56:02
| P — " — | e
N . .. ECC PART 15(PEAK]
: 2 3 -6dB
Bu oo e L ! e,
1
¥ )
§‘ ! o -
i | |
0 i ; i é
1000 4400. FB00. 11200. 14600. 18000
Frequency [MHz)
Jite 14 Chawber
Condition FCC PART 15(PERK) 3m 3;15 FACTOR HORIZONTAL
EUT ®box 2.4G RF wireless controller
. ! (transmit+receiver)
M/N : HPB131 (controller)
Power i Battery DCgV
Test Mode Channel 40
Test Engineer : Seco
Hemo ! Tewmp:24'C  Huwni:54%
Over Limit Read Probe Cable
Freq Lewel Limit Line Level Factor Lo== Remark
MHz dBuV/m dB dBuv/m dBuv dB dB
1 2465,600 89.24 -24.76 114.00 56.29 29.15 3.80 Peak
€ ! 4931.300 68.00 -6.00 74.00 28.90 34.20 4.50 Peak
3 ! 7386.950 68.10 -5,90 74.00 23.25 37.63 7.22 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AURIX Technalogy (Shenzhen) Ce. . Lid,

No. 6, Ke Feng Road, Block 5z,

Shenzhen Science g Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26659496 Fax:+86-755-26632877

Dataff: 74 File#f: C:;\ENMNI TEST DATAVEVE-core. emd

120 Level (dBuV/m]. Date: 2004-10-21 Time: 14:50:02
i : ; : i i
§ : {

N.MME,.. . . S ,;,wﬁ I — S— - -

t

60| SRR | s woney P . — Mmm . : -

: HCC PART 158{AV]
P2 3 -6dB
? f
% ro00 400, 800, 1900, 14500, Tan0o
Freguency [MHz)
Site 1# Chawber

Condition
EUT

M/

Pouwer
Tezt Mode

FCC. PART 15E(4V) 3m 3115 FLCTOR VERTICAL
®kox 2.4G RF wireless controller
(Eransmit+receiver)

: HPE131 (controller)

: Battery DC&W

: Channel 40

Test Engineer : Seco

Hemo

¢ Temp:24'C  Humi:545%
Cver Limit Readl Probs Cable

Freg Level Limic Line Level Factor Loss Rewnark

MHz dBuV/m dB dBuV/m  dBuv dB dB

1 2465.600 76.24 -17.76 94,00 43,29 29.15 3.80 Average
Z ! 4931.300 49.00 -5,00 54.00 9,90 34.20 4.90 Average
3 ! 7396.950 49.10 -4.90 54.00 4.25 37.¢63 7.22 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUBIX Tecrnalogy (Shenzhen) Cc.,Ltd,

No. 6, Ke Feny Road, Block 52,

Shenzhen Science ¢ Industry Park

Hantou, Shenzhen, Guangdong, Chinsg
Tel:+B6-755-266394956 Fax:+86-755-26632877

Datay: 73 File#: C:\ENI TEST DATA\E\E-core.smi
12p Leve! (dBuV/m) Date: 2004-10-21 Time: 14:48:02
' ; i ' :
|
o et S - "
_§ H
; i ; i v
e T S FOC PART, 16(PEAK).
; _ 3 ‘ -bd
B0 . »iwm . m,.‘ R S S fRERRR e S, £ s e g, i -
H H
i ; | ; :
: : ‘ 5
N N e L """2 »
4
! :
l]1lll]l] 4400, 7800. 11200. 14500, 18000
Frequency [MHz} ’
Fite : 18 Chamher
Canditien : FCC PART 15({PEAK) 3w 3115 FACTOR VERTICAL
EUT ! xbox 2.4G RF wireless controller
. ! (transmit+receiver)
M/N i HF8131 (controller)
Fower ¢ Battery DCEW
Test Mode i Channel 40
Test Engineer : Seco
Hewo ; Temp:24'C  Humi:54%
Ower  Limit Read Prohe Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuV/m dE dBuV/m dBuVv dB dB
1 2465.600 90'24 -23.76 114.00 57.29 29.15 3.80 Peak
2 ! 4931.300 69,00 -5.,00 74.00 29.90 34.z20 4,90 Peak
3 ! 7396.950 69,10 -4.90 74.00 24,25 37.63 7.22 Pmak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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Tel:+66-755-2663049¢5

AURIX Teennolegy [Shemzhen) G, Lid,
No.

6, Ke Feng Road, Block 5z,
Shenzhen Science ¢ Industry Park
Nantou, Shenzhen, Guangdong, China

Fax:+86-755-26632877

Dataf: 65 File#f: C:\EMI TEST DATA\E\E-core.emi
120 Level ldBlu\Hm] . . Date: 2004-10-21 Time: 1%:29:42
i { ;
| | § '
: e U S SRS S SR S
:‘ é g !
i
$0 .. s s oo . S . " - o ST S H—— S
. : ECC PART. 15B[AV]
; 2 3 -6dB
N ; e I o . JUFR, i FE
; ; !
: i : ; :
: ‘ :
4 - ; g ;
; _ f i
0 i { ‘ ‘ '
00D 4400, 7800, T1200. T4E00, 16000
: Frequency {MHz)
Zice 1# Chanber
Condition FCC PART 15B{AV) 3m 3115 FACTOR HORIZONTAL
EUT xbhox Z2.4G RF wireless controller
. {cransmit+receiver)
n/N HPS8131 (controller)
Power Battery DCoV
Test Node Channel 79
Test Engineer Beco

Memo

c: Temp:24'C  Humi:54%

Over Limit Read Probe Cable
Fregq Level Limit Line Level Factor Loss Remark

KHz dBuV/m dB dBuV/m  dBuv dp dB
1 2480,740 75.60 -18.40 94,00 42.50 29.19 3.91 Avarage
2 ! 4961.820 4B8.12 -5.68 54.00 8.90 34.29 4.93 Average
3 744Z,730 37.76 -6.24 54.00 2.80 37.72 7.24 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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No.

AUGEX Tecnnnlagy (Shenzhen) Ce. Lk,

6, Ke Feng Road, Block 52,

Shenzhen 3cience § Industry Park
Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86~-755-26632877

Dataff: &4 File#f: C:\EMI TEST DATA\E\E-core.emi
120 Level [dBuV/m) Date: 2004-10-21 Time: 15:23-41
; ; %
!
_ NPT el EGE PART 15(PEAK).
2 3 -6dB |
BO |-~ m? -y s e - —_— — W S
] RS S D
| | | |
f i i E
0 1000 4400. 7800. T1200. 14600, 18000
Frequency [MHz)
Zite 1# Cheaibher
Condition FCC PART 15(PEAK] 3m 3115 FACTOR HORIZONTAL
EUT : ¥hox 2.4G RF wireless contrgller
. {transmit+receiver)
n/N ¢ HPB131 (controllar)
Paweyr i Battery DC6V
Test Mode : Channel 79
Test Engineer : Seco
Merao { Temp:24'C Humi:b54s
Crvetr Limit Read Probe Cable
Freg Level Limit Line Lewvel Factor Loss Remark
MHz @BuV/m dB dBuV/m  dBuv dB aB
1 Z480.740 85,60 -25.40 114.00 52.50 29.19 3.91 Peak
& ' 4961.820 6G6.12 -5.88 74.00 28.90 34.29 4,93 Peak
3 442,726 €7.76 -6.24 74.00 22.80 37.72 7.24 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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No.

AULCIX Tecnnalegy (Ghenzhen) Ce., Ltd,

6, Fe Feny Road, Block 52,

Shenzhen 3cience &£ Industry Park
Nantou, Shanzhen, Guangdong, China
Tel:+86-755-26639496 Far:+35-"7155-26632877

Dataff: 82 File#: C:\EMI TEST DATA\E\E-core.emi
120 Level [dBuY/m] Date: 2004-10-21 Time: 15:15:44
i — - -
e 5 - . -
Bn pRP—— i e, B S - FRR SO [—
: ECE PART 15B[AV]
- 3 : -6dB
; N « b . [—— [ N -
0 Jo00 00, 7800, 11200, 460078000
Frequency (MHz2)
Site 1# Chamber
Condition FCC PART 15B(AV) 3m 3115 FACTOR VERTICAL
EUT xbox 2.4G RF wireless controller
. (transmit+receiver)
M/M : HPB131 (controller)
Power s Battery DCEV
Test MHode : Channel 79

Test Engineer
Memo

Freqg

: Seco

Temp:24'C  Humi:54%
Over Limit
Level Limit Line

Read Proke Cahle
Leve)l Factor Loss Renmark

HHz &BuV/m dBf dBuV/m

1 2480.740
2 ! 4961.8Z0
3 7442 .730

75.60 -16.40 94.00
43,12 -5.88 54.00
47.76 -6.24 54.00

dBuv db dB
42.50 29.19 3.91 Average

£5.90 34.29 4.93 hverage
2.80 37,72 7.24 kverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331



FCC ID:SIWHPS8131
page 3-33

8 LI CRY ) PR )

Ho.

AURIX Teannalagy (Shenzhen) Ce, Lid,

6, Ke Fenyg Road, Block 5z,

Shenzhen Science & Industry Park
Nantouw, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-286632877

Data#: 61 File#: C:\EMI TEST DATA\E\E-core.emi
120 Level {dBu¥/m) Date: 2004-10-21 Time: 15:10:50
T T ; T ‘
: i E 1 5 ;
o o FUC PART 15(PEAKY
L2 3 “BdB
({1 . _gwmm... — ‘ S v— .
: i i
— . ey g S —
: |
T |
o f i § § ; E ; |
1000 4400. 7800. 11200, 14600 18000
Frequency [MHz)
Site 1 1§ _Chamber
Conditcion .2 FCC PART 15 (PEAK) 3m 3115 FACTOR VERTICAL
EUT : xhox Z2.4G RF wireless controller
. : {transmit+receiver)
/N ! HPB131 (controllar)
Fower : Battery DC6V
Test Mode : Channel 79
Test Engineer : Seco
Hewo : Tewp:24'C  Hwuwi:54%
' Cyer  Limit Read Prohe Cable

Freq Level Limit Line Level Factor Loss Remark
HHz dEuV/m dE dBuV¥/m  dBu¥ dB dBb
1 2450.740 84.60 -29.40 114.00 ©51.50 29.19 3.91 Pesak
¢ ' 4961.820 68.12 -5.88 74.00 28,90 34.29 4,93 Peak
3 T4z.726 67.76 -6.24 74.00 22.80 37.72 7.24 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment [Manufacturer |[Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum [Agilent E4407B MY41440292 [May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna |EMCO 3115 9607-4877  |Jun.15,04 (1.5 Year

4. [HF Cable |Hubersuhne |Sucoflex104|- May 24,04 |1 Year

4.2.Block Diagram of Test Setup

EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

4.3.0perating Condition of EUT
4.3.1.Setup the EUT as shown in Section 4.2..

4.3.2.Let the EUT work in test mode (Channel 1/Channel 40/Channel 79) and test
it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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4.4 Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. Power on the EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antenna is used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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ALDIX Technolagy (Bivenahen) Go. Lid,

MNa. &6, Re Feny Road, Block 52,
Shenzhen 3cience £ Industry Park

Nantou,

Shenzhen,

Guangdong, China

Tel:+86~755-26538496 Fax:+68E~755-266325877

Dataf: =4

lzuLevd[dBuV!m]

File#: C:\EMI TEST DATL\E\E-core.emi

Date: 2004-10-21 Time: 16:50:45

H

: . )
WMZWWW_N;wwé‘”wWWhML LY -~ W\“r_ﬂﬂwﬁk (L‘_,ﬁ ;NVL[MJ" ) ‘!‘w‘ﬂﬁ%‘p
..... b
0 7388 ZATT ZAT07 24403 Z465.9 74835
Frequaency [MHz]
Yite : 1¥ Chanber
Candition ! 3m 3115 FACTOR VERTICAL
EOT * ¥hox 2.4G RF wireless controllser
. { (transmit+receiver)
/N : HPFE131 (controller)
Power i Battery DC&Y
Test Hode : 20DB Bandwith:Channel j
Test Engineer : Seco f
Mama 1 Temp:24"C  Humi: 81y .
: Over  Limit Read Probe Cable
Freg Level Limic Line Lavel Factor Los= Remark
KHz dBuv/m dB dBu¥/m dBu¥ - dB ds

1 2401,600 64,38 e —————— 31,96 29.01 3.41 Peak

2 Z402.590 84,38 ====== womam 51.90 29.03 3.45 Prak

3 2404.600 64,30 ~w=r=— —————- 31.88 29.03 3.47 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUDIX Tecnnology (Shenzhen) Co. Lid,

No. 6, Ke Feny Road, Block 52,
dhenzhen Science ¢ Industry Park
Nantou, Shenzhen, Guangdong, China

Tel:+856-755-26639496

Data#: 9z Fileff: C;\EMI TEST DATM\EVE-core.emi
120 Level (dBu¥/m) Date: 2004-10-21 Time: 16:30:44
i ] ; |
" ?N, H w? ...... S SO R — ?,- . e
| l\
: . W;m - Wm iy SR
B0 - J— - WM N m

a 2400 24167 2433.4 24501 24668 2483,
Frequency [MHz)
Sice : 1# Chanber
Condition : 3m 3115 FACTOR VERTICAL
EUT ! xbox 2.4G RF yireless controller
. [transmit+receiver)
/W : HP8131 {(controller)
Powsr ¢ Battery DC6EV
Test Mode : 20DB Bandwith:Channel 40
Teat Engineer : Seco
Hemo ? Temp:24"%C Huwi:6ls
Cver  Limit Read Probe Cable
Freg Level Limitc Line Level Factor Lozz Remark
HHz dBuli/m dB dBuV/m dBuV dB db
1 2464.150 69,38 —-mwoe mmmee 36.34 29,17 3.87 Peak
Z 2465,600 89,38 «-—--= ~u-—ea §6.32 29.i8 3.88 Peak
3 2467,150 69,38 —----r coma—- 36.31 29,18 3.89 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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15 AR CR) 2 PAL - )
ALICTX Tecrngiogy {Shanzhen) Co. itd

No., &, Ke Feng Road, EBlock 52,

“henzhen Scienhce § Industry Fark
- Nantou, Shenzhen, Guangdong, China
Tel:4+36-755~26839496 Fax:+4535-755~26632877

Dataf: 93 Filef: C:\EMI TEST DATA\E\E-core.emi

120 Level (dBu¥ /m) A Date: 2004-10-21 Time: 16:36:44
______________________ ] S

- - o oo P

:.Ww ,,W%WWW..‘. - A AR W % b e A NS ; .. .:

T R S B S WU IO N |

Nj;rh”—v:wnww S >y WI'MULVJMP‘J‘W"\H""T [P
03300 247 T T W) L L 74684 2AS55
Frequency (MHz)

3ire ! 1§ Chawber

Condirtion i 3m 3115 FACTOR WERTICAL

EUT ! xbox 2.4G RF wirmless controller

. ! (cransmit4receiver)

M/N : HP8131 (controller)

Fower : Battery DCeV

Test Mode : ZODB Bandwith:Channel 79

Test Engineer : Seco !

Mero Temp:247"C  Humi:ols

Over Limit Read Prohe Cable
Fregg Level Limit Line Level Factor  Loss Rewark

MHz dBuV/m dB dBu¥/m  dBuVv kil B
] 2478.700 64.60 -===== —===—o 31.50 29.18 3.91 Peak
2 2480.910 &4.60 --=---- ——u—-- 51.50 29.19 3,91 Peak
3 2482.600 64.60 ~mrmrm m=————- 31.50 25.19 3.91 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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5. BAND EDGES MEASUREMENT

5.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment [Manufacturer [Model No. |[Serial No. Last Cal.  |Cal. Interval
1. |[Spectrum [Agilent E4407B MY41440292 [May 24,04 |l Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Jun. 15,04 |1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

5.2.Block Diagram of Test Setup

EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

5.3.Specification Limits (§15.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

5.4.0Operating Condition of EUT
5.4.1.Setup the EUT as shown in Section 5.2..

5.4.2.Let the EUT work in test mode (CH 1/CH 79) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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5.5.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3
meters away from the receiving antenna, which is mounted on a antenna tower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Horn antenna is used as receiving antenna.

Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency
span including 100kHz bandwidth from bank edge.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUDIX Twnnt}w;gy:@hﬁﬁthéh%"ﬁmtm
No. 6, K= Feng Roed, Block &2,
Shenzhen Science § Induscry Park

Nantou, Zhenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-26632877

Dacafi: 88 Fileff: C:\EMI TEST DATA\E\E-core.emi

120 Level [dBuY/m] _ Dats: 2004-10-21 Time: 15:40:51

b

60

Ml

0 5450 pZ 5% 34338 HE07 7R3 pILTR
Frequency (MHz2}
Site > 1# Chanber
Condition : 3m 3115 FACTOR VERTICAL
EUT : xbox 2.4G RF wireless controller
. : (transmit+4raceiver)
W/N : HP3131 (controller)
Powver .! Battery DC6V
Tast Mode ¢ Banhd Ecdge Plots:Channel 1
Tast Engineer : Seco !
Hemo t Tenp:24'C  Huml:i54y

Cver Linit Read Probe Cable
Freg Level Limit ~ Line lLevel Factor Lo=s Remwark

‘MHz dBu¥/m dB dBuV/m  dBuV dB - dB

1 2402.,590 60,29 wwewwr wuewes 35,01 2503 3,45 Pa_hk _

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUDIX Technology (Shamthen) G Lid,
No. 6, Ke Fang Road, Block 52,
Shenzhen Zcience & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:486~755~26639496 Fax:+86-755-~26632877

bataff: a9

120 Level (dBuY/m)

File#: C:\EMNI TEST DATAME\E-core,emi

Dats: 2004-10-21 Time: 15:40:51

80 I ‘ :
w \ Y Y
0 2400 24169 23738 24507 2467.6 815
Fraquency [MHz)
Sice : 14# Chanmber
Condition ¢ 3m 3115 FACTOR VERTICAL
EUT : ¥box 2.4G RF wirelessz controller
. ! (cranswmic+receiver)
nWHN : HPE8131 (controller)
Power : Bacrery DCEV
Test Mode

Tast Engineer
Memo

.
.
1
x

: Band Edge Flots:Channel 79

‘Beco U
Temp:24'C  Humi:S54% _
Over Limitv Read Probe Cable

Freq' Level Limit Line Levael Factor  Los= Rewark
MHz dBuV/m dB dBuV/m dBuv dB dB
1 2480.740 83.88 -----= ——=——= 50.79 29,19 3.91 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331



6. THE MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1.Test Equipment

FCCID:SIWHPS8131

page 6-1

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment Manufacturer [Model No. |Serial No. Last Cal. Cal. Interval
1. |Spectrum Agilent E4407B MY41440292 [May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Jun. 15,04 (1.5 Year

4. |HF Cable Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

5. |Power meter |HP 436A 2016A07891 |[NCR

6. |Power Sensor |Agilent 8482B My41090514 |May 24,04 |1Year

6.2.Block Diagram of Test Setup

EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

6.3.Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in

2400-2483.5MHz is : 1Watt. (30dBm)

6.4.0Operating Condition of EUT

6.4.1.Setup the EUT as shown in Section 4.2..

6.4.2.Let the EUT work in test mode (Channel 40) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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6.5.Test Procedure

Setup the EUT as shown in Section 4.2. Turn on the play station 2 and let the EUT
working . The EUT is via the power sensor link to power meter. The test value
reading is from power meter.

6.6.Test Results
PASSED.
Date of Test : Oct.21, 2004 Temperature : 23°C
EUT : xbox 2.4G RF wireless Humidity : 58%
controller (transmit +
receiver)
Model No. HP8131 (controller) Test Mode Channel 40
Test Engineer: Seco
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2465.600MHz -16.76 0.2 -16.56 30.00

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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7. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

7.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 24,04 |1 Year
2. |Amp HP 8449B 3008A00863 [May 24,04 |1 Year
3. |Antenna EMCO 3115 9607-4877  {Jun.15,04 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year
7.2.Block Diagram of Test Setup
EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

7.3.Specification Limits (§15.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is
greater.
7.4.0perating Condition of EUT
7.4.1.Setup the EUT as shown in Section 5.2..

7.4.2.Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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7.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH30 is 2439.250MHz.
CH29 is 2438.660MHz

Channel Carrier Frequency Separated = 2439.250MHz — 2438.660MHz
= 0.59MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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(5 RGN H R D

ALIDEX Teennology (8henzhen) Co., Lid,

No. 6, Ke Feng Road, Block a2,
Shenzhen Science g Industry Park
Chins
Fax:+86-755-25532977

Nantou, Shenzhen, Guangdong,
Tel:+86~755-26639498

Datag: 90

L
120 evel [dB :uVIm]

File#: C:\EMI TEST DATA\E\E-coOte.emi

Date: 2004-10-21 Time: 15:4D:51

STkl 5136 7482 3448,
Frequency (MHz)
Site 1# Chanber
Condition 3w 3115 FACTOR VERTICAL
EUT #box 2.4G RF wireless controller
. ftransmic+receiver)
MM HP8131 (controller)
Power Battery DC&V
Test MHode
Tast Engineer ! Seco
Hemo ! Temp:24'C  Humi:S54%
Over Limit Read Prohe Cable
Fregq Lewel Limit Line Level Factor Loss Remark
HHz dBuV/m dB dBuV/m dBu¥V dB dB
2438.660 76.50 ~-==~= ————a- 45.69 29.11 3.70 Peak
2 2439.250 76.08 ~emme= —=a= == 43.26 29.12 3.70 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

8.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 24,04 |1 Year
2. |Amp HP 8449B 3008A00863 [May 24,04 |1 Year
3. |Antenna EMCO 3115 9607-4877  {Jun.15,04 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year
8.2.Block Diagram of Test Setup
EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

8.3.Specification Limits (§15.247(d))

For frequency hopping systems operating in the 2400-2483.5MHz band employing at
least 75 hopping channels.

8.4.0perating Condition of EUT
8.4.1.Setup the EUT as shown in Section 6.2..

8.4.2.Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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8.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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No.

AUDIX Tecnnelagy (Sheniben) Co, Lid,

FCC ID:SIWHPS8131
page 8-3

6, Ke Feng Road, Block 52,

Shanzhen 3cilence & Industry Park
Nantou, Shenzhen, Guangdong, Chinsa

Tel:+86-755-26639496

Fax:+86-755-26632677

Datcag: 91

120 Level [dB ;me]

Filag: C:\EMI TEST DATA\E\E-core.emi

Date: 2004-10-21 Time: 15:50:51

i
H

——

0 5150

7 i1 D

— 24338 2450.7 24676
Frequency [MHz]
Sice : 1§ Chamber
Condition : 3m 3115 FACTOR VERTICAL
EUT ' ¥box 2.4G RF wirelezs controller
. : {(transmic+receiver)*
/N ‘: HPB131 (controllar)
Power Bactery DCEV
Test Mode

Teat Engineer
Hamo

Nunbers of Channels:79
Jeco f
Temp:24'C  Humi:S4%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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9. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

9.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal.  |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 24,04 |1 Year
2. |Amp HP 8449B 3008A00863 [May 24,04 |1 Year
3. |Antenna EMCO 3115 9607-4877  {Jun.15,04 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year
9.2.Block Diagram of Test Setup
EUT

(EUT: xbox 2.4G RF wireless controller (transmit + receiver))

9.3.Specification Limits (§15.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

9.4.0Operating Condition of EUT
9.4.1.Setup the EUT as shown in Section 7.2..

9.4.2.Let the EUT work 1n test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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9.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and IMHz VBW, set sweep time : S5ms. Span : OHz.

9.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. This system hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send times in every second to all 75 channels:
83/2=41.5 times/second

2. Sent times for average every second and every channel.

41.5/75=0.55 times/channel*s

Cycle time: 75%0.4=30second

4. The average time of occupancy on any channel within a period :

0.55*30*0.312=5.148ms <400ms

(98]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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10.DEVIATION TO TEST SPECIFICATIONS
(None.)
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@ Shenzhen Science & Ind. Park
Tel: 0755-26639495~7
an . MY (SHENZHEN)_ CQ., 17D Fax: 0755-26632877 :

Datafi: 27 File#: E-core.emi Date: 2004-1C-21 Time: 19:56:55

|

FCC PART 158
ey

_ﬁ

40 I .

wd k. M

VR e I

, #'MWWMI }

A |

i |

%2 124 418 612 €06 1000

Frequency (WHz)
AUDIX TECHNOLOGY (SHENZHEN) €O, LTD. (3# Chambar)

Trace: . Ref Trace:

Condition: FCC PART 158 3m 2598FACTOR HORTZONTAL

FOT : xhox 2.4G RF wireless controller
: (transmit+receiver)

M/N : HPB131 (controller)

Power : Ratterv DC6V

Test Mode: Channel 1

Fnagineer : Seco

Memo ! Temp:24'C Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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FCC ID:SIWHP8131

Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
Fax: 0755-26632877

File#: E-core.emi

Datafi: 25 Date: 2004-10-21 Time: 19:43:49

Lavd (dBuV? -
0 T T T _____'___‘W
|
FCC PART 158 |
E@

e
o —T—— |
I '
nmﬂﬁr#gi}hJﬁiﬂ
- WMW"UH‘“ ;
)_{IA,WU\—
uﬂﬂ M 418 612 806 1060
Frequency (WHD)

AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. 34 Chambe)

Trace:

Condition:
FUT

M/N

Power
Test Maode:
Fnaineer
Memo

Ref Trace:

FCC PART 15B 3m 2598FACTOR VERTTCAL
xbox 2.4G RF wireless controller

ftransmit+raceiver?
HP87131 (controller)

Ratterv DCEV
Channel 1
Seco

Temp:24'C Humi:54%
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® Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
Y (SHENZHEN)_ CO., L.TD Fax: 0755-26632877

Data#: 31 File#: E-core.emi Date: 2004-10~21 Time: 20:10:55
Lend LY,
o0 FJ@LML_ - -
| |
|
FCC PART 158 |
-66B-
40 r—*-—-“—J
W
Y |
*MWMWW |
W\( bad WMN |
- |
J” S S N B R
30 4 41 ' o012 806 1000
Frequency (MHz)
AUDX TECHNOLOEGY tSHEHII{EH) €D, LTD 3% Chamhbeay
Trace: Ref Trace:

Condition: FOC PART 15B 3m 2598FACTOR HORIZONTAIL

ROT P ¥box 2.4G RF wireless controller
: (transmit+receiver)

M /N : HP8131 (controller)

Power : Batterv DC6HV

Test Mode: Channel 40

Fnaineer : Seco

Memo : Temp:24'C Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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® Shenzhen Science § Tnd. Park
Tal: 0755~26639495~7
AU : Y (SHENZHFN)_CQ., _LTD Fax: 0755-26632877

Data#: 29 File#: E-core.emi Date: 2004~1C~21 Time: 20:03:49
50 %@Mi _—
i
|
| |
| j
|
FCC PART 158
sha_
40 rh_—_j
I
provpasrvly
- WM”'”“M
M }
M e |

U0 124 418 612 £06 1000

Frequency (VM)
AVUDIX TECHNOLOGY (SHENYHEN) CO., LTD. (3% Chambacy
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VRERTTCAIL

RUT ! xbox 2.4G RF wireless controller
t {transmit+receiver)

M/N : HPB131 ({controller)

Power : Batterv DC&V

Test Mode: Channel 40
Fnaoineer : Seco
Memo : Temp:24'C Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331



FCC ID:SIWHP8131

@ Shenzhen Science & Tnd. Park
Teal: 0750-26639495~7
Al MY (SHENZHEN) CQ_, LTD Fax: (G755-26632877

Data#: 33 File#: E-core.emi Date: 2004-10-21 Time: 20:20:51
Levd (dBu%Vim)

$ﬂ{___ I —_—

FCC PART 158 |
e

e

40 ru—“_“__J i
. W-&*ﬂ
e P '
I"i_
i . _ _ _ i
O30 pat) 41% 612 $06 1600
Frequency (MHZ)
AUDIX TECHNOLOGY (SHENTHEN) €0, LTD. (# Chambe)

Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAL

FUT : xhox ?.4G RF wireless controller
: (transmit+receiver)

M/N : HPB131 {controller)

Power i Ratterv DCAV

Test Mode: Channel 79

Frnagineer : Seco

Memo : Temp:24'C Humi:54%
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) Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
AU Y (SHENZHEN)} CO., LTD Fax: 0755~26632877

Data#: 35 File#: E-core.emi Date: 2004-10-21 Time: 20:03:49
ml-_wi(Mmﬂ_,i_._._

1

FCC PART 158 |

6B
40 r———————*j
Nﬂﬁ”ﬁ*ﬂiiﬁi
o't fleshar™
_— wm
)Jwawp
!M :__"'«.,m”uwl
"30 24 418 612 206 1000
Frequency (MHD)
AlIPIX TECHNOLOGY (SHENTHEN) C0., LTD, 3# Chambe)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VFRTTCAL

FUT : xbox 2.4G RF wirelasss controller
: ttransmit+receiver)

M/N : HPR131 (controller)

Fowar : RBatterv NDC6V

Test Mode: Channel 79

Fngineer : Seco

Memo : Tenp:24'C Humi:54%
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Q (EEFHRCEN) P

AUDIX Tecnnolagy {Ghaanzten) Ce. Lid.

No. 6, Ke Feng Road, Bloek 5z,

Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel;+86-755=-26639496 Fax:+86-"755-26632877

Datafl: 54 File#: C:YEMI TEST DATAMEVE-core. emi

Level (dBuV/m)

[ | |

120

Date: 2004-10-21 Time: 14:21:47

Y
H

pomseel ol e e L FOCPART 15(PEAK)
( : ; -6dB

Y000 — 1400, 7800, 17200, 14500, 18000
Frequency [MHz)
dite : 1# Chamber
Condivion . FCC PART 15(PELK) 3m 3115 FACTOR HORIZONTAL
EUT : ¥xbox 2.4G RF wirelsss controller
. ! (transmit+receiver)
MsN : HP8131 (controller)
Power : Battery DC6V
Test Mode t Channeal 1
Test Engineer : Seco
Hamo ¢ Temp:24'¢  Huwmi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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ALK Teshnology (Shanzhen) Go., Ltd,

No. 6, Ke Feng Road, Block 5z,

Shenzhen Science ¢ Industry Park

Kantou, Shenzhen, Guangdong, Chins
Tel:+86-755-26659496 Fax:+36-755-26632877

Dataf: 67 Fileff: C:VEMI TEST DATA\E\E-core.emi
120 Level [dBu¥/m) Date: 2004-10-21 Time: 14;33:47
I | |
Al B R B S
! | E |
T S B S y |
—— RN T N . - ECC PART 15(PEAK),
i -6dB
En PP . - . e
K 4 | ;
_ :. %
— i .....
N I P R S |
1000 4400. 7800, 11200 14600 18000
Frequency [(MHz)
Site 1# Chawber
Condition FCC PART 15(PEAK) 3w 3115 FACTOR VERTICAL
EUIT ¥box 2.4G RF wvireless controller
. (Cranswmit+receiver|
H/N HPG131 (controller)
Fower Battery DC6EW
Test Mode Channel 1
Test Engineer Seco

Memo

Temp:24'C  Humi:S54s

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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(5 SRR CRY) PR 2T

AULHK Tecnnalogy {Bhenzhen) Co. Lid,

No. 6, Ke Feng Road, Eleck 52,

Shenzhen Science ¢ Industry Park

Nentou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:4+86-755-26632877

Dataf#f: 75 Filef: Ci\EMI TEST DATA\E\E-core.emi

120 Level {dB;N!m] Date: 2004-10-21 Time: 14:53:47

. FCCPARTIS(PEAK)
- 6B

H

] ; : . ]
: . i i H f :
0 o0y 2400, 7600; 1200, 14600, mﬂljm
Frequency [(MHz]

Sice : 1# Chember

Condition : FCC PART 15(PEAK) 3m 3115 FACTOR HORIZONTAL

EUT t xbox Z.4G RF wireless controller

. i (transwit+receiver)

MW : HPB131 (controaller)

Power ": Battery DCHV

Test Modea i Channel 40

Test Engineer : Seco

Hemo i Tewmp:24'C  Humi: 54%
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(B EFURCRYN) IR T

AULIX Teconalogy (Shenzhen) Ge. Ltd.

No. 6, Ke Feng Road, Block 52,

Shenzhen 3cience ¢ Industry Park

Nantou, Shenzhen, Guangdonyg, China
Tel:+86-755-26630496 Fax:4+86-755-26632877

Dataff: 72 File#: C:VEMI TEST DATA\E\E-core.emi
120 Level [dBu¥/m) Date: 2004-10-21 Time: 14:33:47
: i ; i
e L. FCCPARTISIPEAK)
; -' i : -BdB
60 |-

a 1000 4400. 7800, 11200. T14600. 18000
: Frequency [MHz)
Site .z 1# Chamber
Condition { FCC PRRT 15{PEAK} 3Jm 3115 FACTOR VERTICAL
EUT : Xbox 2.4G RF wireless controller
. : (transmit+receiver)
M/ : HPE131 (controller)
Pouwer : Battery DC6V
Test Mode i Channel 40
Test Engineer : Zeco
Hemo : Tewmp:24'C Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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15 EEALRCRAN) B PR -3

AUCIX Teennaiogy (Shenzhen) Ge. Lid.

No. 6, Ke Feng Road, Block 52,

Shenzhen Science ¢ Industry Park

Nanron, Shenzhen, Guangdong, China
Tel:+86-755-26639495 Fax:+586-755-26632877

Data#: 63 File#: C:NEMI TEST DATA\E\E-core.emi

120 Level (dBu¥/m) . Date: 2004-10-21 Time: 15:20: 44

_ i s e FOE PART 15(PEAK)
’ . -bdB
Bl] PN - e e ;mm PO S -
WW
. i
0 Fon0 3300, 7800, 11200, 14600, 18000
Freguency (MHz)
Jite : 14 Chamber
Condition .+ FCC PART 15{PELK) 3m 3115 FACTOR HORIZOMNTAL
EUT : xbox 2.4 RF wireless controller
, ¢! (transmit+receiver)
M/ : HP3131 (controller)
Power : Battery DCEV
Test HMode ¢ Channel 79
Test Engineer : Seco
Memwo :

Temp:24'C Humi;54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUCIX Tecnnolagy (Shenzher) Co, Litd,

No. &, Ke Feng Road, Block 5z,
Shenzhen Science g Industry Park

Nantou,

Shenzhen, Guangdong, China

Tel:+86-755-26639496 TFax:+36-755-2 6632877

Dataff; 30 File#: C:\EMI TEST DATAYEVE-core . emi

120 Level (dB (uVa"m]

i

Date: 2004-10-21 Time: 15:08:45

|

H
H

FUC PART 15(PEAK).

-6dB

i

0 1000 4400. . 7800, 11200, 14600 18000
. Frequency [MHz)
3ite : 14 Chamber
Condition : FCC PART 15(PEAK) 3m 3115 FACTOR VERTICAL
EUT t xbox 2.4G RF wireless controllex
. t (transmit+receivar)
H/N : HPE131 (controller)
Fower i Battery DCoV
Test Mode i Channal 79
Test Engineer : Jeco
Herwo t Temp:24'C  Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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ALILIX Tecnnelegy (Shenzhen) Co, Lid,

No. 6, Ke Feny Road, Block 52,

Shenzhen Science & Industry Park

Nantou, 3henzhen, Guangdong, China
Tel:+86-155-26639496 Fax:+86=-755-26632877

Dataff: 71 File#: C:\EMI TEST DATA\E\E-care.emi
120 Level [dBuY/m) Date: 2004-10-21 Time: 14:39:23
i e e, _FCC PABT 1S(PEAK)
; : ; -6dB
i
0 18000 19200. 20400. ' 21600. . Z2800. 24000
Frequency [MHz]
Jite i 1% Chember
Condition : FCC PART 15(PEAK) 3m 3115FACTOR HORIZCONTAL
EUT : ¥box 2.4G RF wireless controller
. ! [transmit+receiver)
M/ : HP&131 (controller)
Power i Dattery DCaV
Test Mode : Channel 1
Test Engineer : 3eco
Heto : Temp:24'C  Humi:b54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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AUDIX Tecnnalogy (Shenzhen) Co. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nentou, Shenzhen, Gushgdong, China
Tel:+36~755-26639496 Fax:+56-755-~26632877

Dataf: 70 File#: C:\EMI TEST DATA\E\E~core.emi

Level fdBu¥/m)

Data: 2004-10-21 Time: 14:37:13

!
i

FCC PART 15(PEAK]
" hdb

0 18000 19200, 20400, Z21600. 22800. Z4000
Frequency [MHz)
dite -t 1§ Chamber
Condition : FCC PART 15(PELR) 3m 3115FiCTOR WERTICALL
EUT : xbox £2.46G RF wireless controller
. t ({transmit+receiver)
/N ! HPB131 (controller)
FPouwar : Battery DC6EV
Te=t Hode : Channel 1
Test Engineer : Seco
Mewo : Temp:24'C  Humi:S54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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1 BAMRCGRY ) F IR D

ALIDIX Tecnnology-{8henthen) Ce. Lid,

No. 6, Ke Feng Road, Block 32,

Shenzhen Science & Industry Park

Nentou, Shenzhen, Guanhgdong, China
Tel:+56-755-26659496 Fax:+86-755-26632677

Dacaf; 75 ) File#: C:\EMI TEST DATA\E\E-core.emni
120 Level (dBuY /m) Date: 2004-10-21 Time: 15:03:23
! I T T
.5 i 3
e : . R O 5 : .
' o FUC PART 15|PEAK)
: -BdB
60 MWWwM e A At o ot
e JR D g . e} —
:
| | % 1 5
l]Hilllllll] 19200, 20400. 21600, 22800. 24000
Frequency (MHz)
dite : 1# Chamber
Condition : FCC PART 15(FEAK) 3m 3115FACTOR HORIZOMNTMAL
EUT : xbhox Z.4G BF wireless controller
. ! [transmit+receiver)
M/ : HPB131 [(controller)
Power : Battery DC&V
Test HMode t Channel 40
Test Engineer : Seco
Hemo ! Temp:24'C  Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04331
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ALIGIX Technolaty {Shenzhen) Co. Lid,
No.

&, Ke Feng Road, Block 52,

FCCID:SIWHPS8131

Shenzhen Science ¢ Industry Park
Wantou, Shenzhen, Guangdong, Chins

Tel:+86-755-26639496

Fax:+86-755-266326877

Dataff: 75 Filef: C:\EMI TEST DATA\E\E-core.emi
120 Level [dBuY/m] Date: 2004-10-21 Time: 15:05:22
E
| T
. : ; FCC PART 15(PEAK]
. -BdB
60 v rant M‘ M;\M-o-' A M"( . ey s PR
%
:
]
0 | | :
18000 19200 20400 21600, 22800, 2400
Frequency [MH2)
Fite 14 Chanber
Caondirion FCC PART 15(PEAK) 3m 311SFACTOR VERTICAL
ETT ®box 2.4G RF wireless controller
. (transmit+receivear)
/N HFB8131 (controller)
Fower * Battery DC6V
Test Hode ¢ Channel 40
Test Engineer ' : Seco
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